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FCCID : PU5-TPO0139AM

Equipment . Notebook Computer

Brand Name : Lenovo

Model Name : TPOO139A

Applicant : Wistron Corporation

21F, No. 88, Sec. 1, Hsin Tai Wu Rd., Hsichih Dist,
New Taipei City 221, Taiwan

Manufacturer : Lenovo PC HK Limited.
23/F, Lincoln House, Taikoo Place, 979 King's Road,
Quarry Bay, Hong Kong, P.R. China

Standard : FCC 47 CFR Part 2, and 30

Equipment: Foxconn T99W175 tested inside of Lenovo Notebook Computer.

The product was received on Dec. 16, 2021 and testing was started from Jan. 15, 2022 and
completed on Feb. 22, 2022. We, Sporton International Inc. Wensan Laboratory, would like to declare
that the tested sample has been evaluated in accordance with the test procedures ANSI C63.26-2015
and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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Approved by: Louis Wu

Sporton International Inc. Wensan Laboratory

TEL : 0800-800005 Page Number : 1 of 20
FAX: 886-3-327-0855 Issued Date © Apr. 11, 2022
E-mail : Alex@sporton.com.tw Report Version 1 03

Report Template No.: BU5-FGNR30 Version 1.0


mailto:Alex@sporton.com.tw

samonas. FCC RADIO TEST REPORT Report No.:FG1D1645K

Table of Contents

HISTOIY Of thiS TS FEPOIT...eeiii ittt ettt e s bt e e e s bbb e e e s bbbt e e s st b e e e e bnn e e e s nnneees 3
SUMMATY OF TEST RESUIL......eeieieeee et e et e s e bt e e e b b e e s e bt e e e enbe e e e ennee 4
N =T ot = U B TS Tod ] o) o] o EO OO TP PP PP TRTPRPPP 5
1.1 Feature of EQUIPMENT UNAEE TEST......uuiiiiiiiiiieiiiiie ettt ettt e et e s e e nnnneees 5
1.2 Product Specification of EQUIPMENt UNEr TESE .....uviiiiiiiiiiiiiiiiice et e irrrr e e e e nnrraeeeee s 5
IOEC T Y To T [} o= 11 To 1ol =1 U SRRSO 6
O 111 T T I Y= 4T I 6
1.5 APPIEAd STANAAIAS ......eeeiiiiiiiee ettt e st e e s bbbt e e s ab e e s nbb e e e e nnnne s 6
2 Test Configuration of EQUIPMENT UNEEN TEST ....ueiiiiiiiiiie ittt 7
P20 A =11 1Y o T [ PP 7
2.2 Connection Diagram Of TESE SYSIEM .....uuuiiiiiic i 8
2.3 Support Unit used in teSt CONFIGUIALION ... 8
2.4  Measurement Results Explanation EXampPle ........cccooooiiiiiiiiiiiiieccs st 8
2.5 Far Field Condition for Frequency above 18GHZ.........cc.oii i 9
2.6 Frequency List of Low/Middle/High Channels...........coccueiiiiiiiiii e 9
I = - To - A= To B =TS | =0 PR 10
3.1 MeasUriNg INSIIUMENTS .....coiiiiiiie ittt et bt e e st b e e e sabb e e e e sbbeeeeabreeeeans 10
I I =S 0T (1 o PSRRI 10
3.3 Test Result Of RAGIAEA TEST.......oiueiiiieiiie ettt e e e e e s ebb e e e e e e e e e eaas 13
I e | el =T T U T £=T0 1 T= o | T 14
3.5 Occupied BanOWIALh ........cooiiiiiiiie e e e e e 15
3.6 Radiated Spurious EmIiSSION MEASUIEIMENT .........ouuiiiiiiiiiei ittt 16
3.7  Frequency Stability MEaSUIEMENT..........ccoi i 17
4 List of MeasUIiNg EQUIPMENT ... 18
5 Uncertainty Of EVAIUGLION .......uuiiiiiiiiiiiiiiiiiiieiiiieie et eee s beeaes s eeestsssesssesenssensssnsnsnnnnnnnnnnnnns 20

Appendix A. Test Results of EIRP and Radiated Test
Appendix B. R&S Mixer and Horn Antenna Calibration Reports
Appendix C. Setup Photo

TEL : 0800-800005 Page Number : 2 of 20
FAX: 886-3-327-0855 Issued Date © Apr. 11, 2022
E-mail : Alex@sporton.com.tw Report Version 1 03

Report Template No.: BU5-FGNR30 Version 1.0


mailto:Alex@sporton.com.tw

samonas. FCC RADIO TEST REPORT Report No.:FG1D1645K

History of this test report

Report No. | Version Description Issued Date

FG1D1645K 01 Initial issue of report Mar. 04, 2022

1. Remove Band NR band n258a and NR band n258b test
FG1D1645K 02 result Mar. 31, 2022
2.  Revise the support bandwidth in section 1.2 and 2.1

1. Add EUT antenna information in section 2.1
FG1D1645K 03 ) Apr. 11, 2022
2. Add power plots for 100 MHz and 200 MHz bandwidths
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Summary of Test Result

Report Ref Std. Test Items Limit Result Remark
Clause Clause (PASS/FAIL)
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
35 §2.1049 Occupied Bandwidth Not Applicable | Reporting only -
§2.1053 _ _ o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by manufacturer who
shall take full responsibility for the authenticity.

Reviewed by: William Chen

Report Producer: Dara Chiu
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1 General Description
1.1

Feature of Equipment Under Test

Product Feature

Equipment Notebook Computer

Brand Name Lenovo

Model Name TPOO139A

FCCID PU5-TP00139AM

Sample 1 EUT with AWAN Antenna

Sample 2 EUT with LUXSHARE-ICT Antenna

EUT supports Radios application

WCDMA/HSPA/LTE/5G NR/GNSS

WLAN 11a/b/g/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT160
WLAN 1lax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

EUT Stage

Production Unit

Remark:

1. The above EUT's information was declared by manufacturer.
2. Equipment: Foxconn T99W175 tested inside of Lenovo Notebook Computer.
3. All the tests were performed with Sample 1

1.2

Product Specification of Equipment Under Test

Product Specification subjective to this standard

Device Category in Part 30

Transportable station

Tx Frequency

NR band n260: 37GHz ~ 40GHz
NR band n261: 27.5GHz ~ 28.35GHz

Rx Frequency

NR band n260: 37GHz ~ 40GHz
NR band n261: 27.5GHz ~ 28.35GHz

Support Bandwidth

NR band n260: 50 MHz, 100 MHz, and 200 MHz
NR band n261: 50 MHz, 100 MHz, and 200 MHz

Maximum Number of contiguous CC

2

Maximum Aggregated Bandwidth

200MHz

Maximum Output Power (EIRP)

NR band n260:
Module 0: 26.87 dBm
Module 1: 29.19 dBm
Module 2: 27.25 dBm
NR band n261:
Module 0: 24.27 dBm
Module 1: 29.38 dBm
Module 2: 25.11 dBm

Type of Modulation

CP-OFDM: QPSK / 16QAM / 64QAM
DFT-s-OFDM: Pi/2 BPSK / QPSK / 16QAM / 64QAM

Remark: The above EUT's information is declared by manufacturer. Please refer to Comments and

Explanations in report summary.
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1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan

Test Site Location

Site No. Engineer Temperature Humidity
Test Site Information 03CH18-HY Steven Wu 20.5~22.4C 51.3~53.2%
03CH19-HY Yu Wang 20.7~22.6C 51.5~53.4%

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz and the ISO 17025 accreditation letter can be

found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 30

¢ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

U FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2

Test Configuration of Equipment Under Test

EUT has total 3 millimeter wave antenna modules and up to dual-polarization beams operation for each module.
Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the
manufacturer’s facility so the EIRP worst case beam-pair were identified.

EIRP was investigated that the dual beam rated maximum EIRP is higher than single beam.

The NR radio operation is controlled via software tool QRCT FTM mode (Factory mode).

The EUT is forced to operate continuously (100% duty cycle) with maximum output power during the

test.
2.1 Test Mode
For radiated measurement, the pre-scan is performed to find the worst cases EUT position.
Test Bandwidth (MHz) Modulation RB # Test Channel
es
ltems Band Inner Outer
50 100 200 QPSK | 16QAM | 64QAM 1 L M H
Full Full
n260
EIRP \Y \Y Y Y \Y Y Y Y v v v \Y
n261
99%
. n260
Occupied v v v v v v - - v % % v
. n261
Bandwidth
Out of
n260
Band \Y \Y Y Y v Y Y - v s - \Y
. n261
Emission
Spurious n260
L Vv Vv Vv Vv - - Y - - Vv Vv \Y
Emission n261
Frequency | n260
- CW tone - v -
Stability n261
1. The mark “v “ means that this configuration is chosen for testing.
The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Remark 3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  The out of band emission were measured radiated EIRP. The TRP method is applied when EIRP exceeds limit.
5. EUT antenna gain information is not listed because the test procedure defined in KDB 842590 D01 clause 4.4.2.5
EIRP to Conducted Power Conversion in Band Edge Using Antenna Gain is no used.
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Eamphone

Power EUT

Source Notebook

Cradle Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |Equipment Brand Name [Model No. FCC ID Data Cable |Power Cord
ACI/P :

1. |Notebook ACER A515-54G-51QB  |FCCDoC  |N/A Unshielded, 1.2m
DCO/P :
Shielded, 1.8m

2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +3.0 + 107 + 20log(1) — 104.8

=475 (dB)
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2.5 Far Field Condition for Frequency above 18GHz

Antenna : Distance
Frequency| : Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension ) : Factor
(GHz) (A) (m) >=2A° I\ Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRROO 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRROO 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRR0OO 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRRO00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n260 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 37025 38500 39975
100 Frequency 37050 38500 39950
200 Frequency 1 37050 38350 39650
Frequency 2 37150 38450 39750
NR Band n261 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 27525 27925 28325
100 Frequency 27550 27925 28300
200 Frequency 1 27550 27775 28000
Frequency 2 27650 27875 28100
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3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup
For radiated emissions from 9kHz to 30MHz

| ! RX Antenna
1l Im

""" 1

1m

1;

1
Metal Full Soldered Ground Plane

L Jes

Spectrum Analyzer | Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz up to 40GHz

. -
EUT "‘ Rodl Aaxis - 1
| -
h

Azimuth Turmtable

RX Antenna

. A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver-
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For radiated emissions above 40GHz up to 140GHz

RX Antenna
Mieex
" . -
E UT "‘ Roll Axis A 1 - T
| N
1~ 25m

N A

Azimuth Turmtable

Betal Full Soldered Ground Plane

-~

Spectrum Analyzer / Receiver

For radiated emissions above 140GHz up to 200GHz

\ . . -
EuT | Rl fuds . 0.5 m
| -

r

Azimuth Turntable

RX Antenna

. A

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver
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Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4 EIRP Measurement

3.4.1Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
TEL : 0800-800005 Page Number 1 15 of 20
FAX: 886-3-327-0855 Issued Date © Apr. 11, 2022
E-mail : Alex@sporton.com.tw Report Version 1 03

Report Template No.: BU5-FGNR30 Version 1.0


mailto:Alex@sporton.com.tw

samonas. FCC RADIO TEST REPORT Report No.:FG1D1645K

3.6 Radiated Spurious Emission Measurement

3.6.1Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block
shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the
licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be =5 dBm/MHz or lower.

3.6.2Test Procedures

Set EUT at maximum output power..
Select lowest, middle, and highest channels for each band and different modulation.

Measure and record the power level from the spectrum analyzer.
Set frequency would like to be investigated.
Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

N o o bk~ w DdPRE

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
8.  For measurement frequency from 30MHz to 18GHz,

An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to

ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.
11. The TRP method refers to the clause 4.4.2.2 of FCC KDB 842590 D01 v01r02.
If EIRP measurement results exceed the emission limit, then TRP measurement will be used as

an alternative method. Test results of TRP measurement are marked as “TRP Measurement”.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Calg);fletion Test Date Due Date Remark
Preamplifier |COM-POWER| PAM-103 18020201 |1MHz-1000MHz| Jan. 03, 2022 Flf:t').lf%,zggzzg Jan. 02, 2023 (o?ggifg?gv)
Bilog Antenna |  TESEQ o%glc;o?\l:gégf;\l 55608 & 09 | 30MHz~1GHz | Oct. 17, 2021 Flf;’t').lf%,zggzzg Oct. 16, 2022 (oié‘ﬂifgf’ﬁv)
Hor Antenna | SHYAR?PE | BBHA9120D | 02360 | 1GHz-18GHz | Nov. 02, 2021 FFegb'lf%’zggzzg Nov. 01, 2022 (oﬁéﬂifg?ﬁn
Amplifier emct | FVCEBATST 080702 | 1GHZ18GHZ | Nov. 15, 2021 Flf;’t').lf%,zggzzg Nov. 14, 2022 (oié‘ﬂifgf’ﬁv)
i%‘:;rzue’? Keysight N9O10B | MY60241055| 9kHz~30GHz | Jul. 12, 2021 Fﬁgg_lff%zz{ Jul. 11, 2022 (osgaiig?gv)
e R T Nt I e B
AntennaMast| EMEC  |AM-BS-4500-B N/A 1~4m N/A FﬁSb_lls%,2§§222~ N/A (osgaifg?gv)
TumTable | EMEC TT 2200 N/A | 0~360 Degree vA (TR IR A (osgaifg?:\()
Software Audix 6200a 504 | RK002155 N/A Jun .20, 2021 Flfgb.lf%yzggzzg N/A (Osgaifgjﬂn
RFCable | o °CR* SUCl((D)I;LEX 505134/2 | 30MHz~40GHz | Feb. 22, 2021 Fﬁ;}%éggg; Feb. 21, 2022 (Osgﬁj‘gfﬁn
SH'Zriz:ngom SCHVZQRZBE BBHA 9170 00991 | 18GHz~40GHz | May 12, 2021 3225_13’1722555 May 11, 2022 (osgaiig?gv)
iﬂi‘f;z“er? Ronde & | Fsvaoaa 101010 | 10Hz~44GHz | Nov. 24, 2021 3225'12’1,22(2):2”’ Nov. 23, 2022 (osgiifg?gv)
RFCable | HOPERY | SUCOPLEX | go158012 | okrz-40GHz | Nov. 30, 2021 32‘25_13’1,2%5{ Nov. 29, 2022 (osggiig?:\()
Controller EMEC EM 1000 N/A Conror Tur NA et ey | e (Osgﬂifgf’:\()
i‘;zcl;rzuer? zg:\?vzé‘ FSV30 103738 | 9kHz to 30GHz | May 19, 2021 F§:5_221é72%222~ May 18, 2022 (ogéﬂifg?ﬁv)
rRFcaple | g otRE | SYSEEX L 80160722 | okHz-40GHz | Dec. 30, 2021 Fer.b?;é’22%2222~ Dec. 29, 2022 (o?g:iigj:v)
RECable | HUPERY | SUCOPLEX | go158012 | okrz-40GHz | Nov. 30, 2021 FEEB.ZQ'Z'ZSSZZ; Nov. 29, 2022 (osgiifg?gv)
e | St | erozmo | woome | 0 | s on o [0, 22 oo | R
oo | St | eszs0 | oon | S s [0 2 s o] Sl
farmonic | Ronde& I rpG Fsz140| 101128 onzio | oct 26,2020 Flf:ls_zzléyzggzz; Oct. 25, 2023 (oﬁé‘ﬁ.ifgf’ﬁv)
H?\;T(Zpic R&S  |RPGFS-z220| 101008 lggggézto Apr. 04, 2019 F'f:f;éizggzz; Apr. 03, 2022 (oigﬂifg?ﬁn
Antenna Quinstar |QwH-UPRR00| ®VTUFRRO 40,60 GHz | aul. 06, 2021 F§§5_221512§§22; (N';'t/eAs) (oﬁé‘ﬁ.ifgf’ﬁv)
Antenna Quinstar  |QWH-EPRR00| 1372000000 | 60-90 GHz | Jul. 06, 2021 F'f:f;éizggzz; (N':t/:3) (oigﬂifg?ﬁn
Antenna Quinstar |QWH-FPRROO| 1011500008 | 90-140 GHz | Jul. 06, 2021 F'fsb?;éizgg;; (N'(\)'t/eA3) (oié‘ﬂifgf’ﬁn
Antenna Quinstar  |QWH-GPRR00 QW%_CSERRO 140-220 GHz | Jul. 06, 2021 F':egb_zzléyzggzzi (N';'t/g\s) (Ogggifg_o:w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.:FG1D1645K

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;fletlon Test Date Due Date Remark
Feb. 21, 2022 ~ Radiation
Hygrometer TECPEL DTM-303B TP200722 N/A Mar. 09, 2021 Feb. 22, 2022 Mar. 08, 2022 (03CH18-HY)

Note 1: (*) Equipment manufacturer’s Calibration Certificate.

Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the

Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).

Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)iii).
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FAX: 886-3-327-0855
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 331

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 362

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 4.62

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 292

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 6.78
Confidence of 95% (U = 2Uc(y)) '
TEL : 0800-800005 Page Number 1 20 of 20
FAX: 886-3-327-0855 Issued Date © Apr. 11, 2022
E-mail : Alex@sporton.com.tw Report Version 1 03
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power (Average power)

NR Band n260 Module O

NR Band n260 Module 0 AGO+1 (Beam ID:30+158 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.66 26.83
50 DFT-S QPSK 26.87 26.84
50 DFT-S 16QAM 24.55 24,61
50 DFT-S | 640QAM 21.42 22.47
50 CP QPSK 21.76 20.98
100 DFT-S BPSK 25.45 25.77
100 DFT-S QPSK 25.62 26.03

Lowest
100 DFT-S 16QAM 23.25 23.82
100 DFT-S | 640QAM 20.34 21.38
100 CP QPSK 20.99 20.55
200 DFT-S BPSK 18.92 21.49
200 DFT-S QPSK 19.35 21.6
200 DFT-S 16QAM 19.33 20.89
200 DFT-S | 640QAM 19.09 19.3
200 CP QPSK 17.31 18.5

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :Al-10f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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NR Band n260 Module 0 AGO+1 (Beam ID:30+158 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.8 26.62
50 DFT-S QPSK 26.7 26.77
50 DFT-S 16QAM 24.7 24.63
50 DFT-S | 64QAM 22.78 22.68
50 CP QPSK 21.29 21.27
100 DFT-S BPSK 25.51 25.26

N 100 DFT-S QPSK 25.45 25.02
100 DFT-S 16QAM 23.51 23.07
100 DFT-S | 640QAM 21.38 21.21
100 CP QPSK 19.83 19.61
200 DFT-S BPSK 16.83 20.28
200 DFT-S QPSK 171 20.38
200 DFT-S 16QAM 16.61 19.63
200 DFT-S | 640QAM 17 16.95
200 CP QPSK 14.83 16.13

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :Al-20f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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NR Band n260 Module 0 AGO+1 (Beam ID:30+158 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 25.58 25.92
50 DFT-S QPSK 25.68 26.2
50 DFT-S 16QAM 23.39 23.87
50 DFT-S | 64QAM 20.52 21.66
50 CP QPSK 20.48 19.53
100 DFT-S BPSK 25.33 25.63

Highest 100 DFT-S QPSK 255 25.74
100 DFT-S 16QAM 23.27 23.58
100 DFT-S | 640QAM 20.24 21.33
100 CP QPSK 19.77 19.17
200 DFT-S BPSK 17.77 20.79
200 DFT-S QPSK 18.23 20.9
200 DFT-S 16QAM 18.16 20.22
200 DFT-S | 640QAM 17.84 18.25
200 CP QPSK 151 15.77

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :Al-30f6
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Report No. :

FG1D1645K

NR Band n260 Module 0
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 1RB11 (Module 0)

Ref Level 49.900 dBm Offset 49.70dB ® RBW 1 MHz
& Att 0dB SWT 1.2 ms ® VBW 3 MHz

Mode Auto

Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

v

-30 dBm

A

WWWWM
-40 dBm

CF 37.025 GHz

1001 pts

10.2 MHz/

Span 102.0 MHz

2 Result Summary

Tx1 (Ref) 50.000 MHz
| Tx Total
o W
03:25:58 15.01.2022
TEL : 0800-800005 Page Number :Al-40f6
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NR Band n260 Module O
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module 0)

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBm e Sk el e et

0 dBm / \
-10 dBm

-20 dBm e '\'M"“\

30 dBm e
 rscisitsogrslprsaacs e

-40 dBm

CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary

Tx1 (Ref) 100.000 MHz 26.03 dBm

{ Tx Total 26.03 dBm

» 15012022
Ready [N %t s

04:01:14 15.01.2022

TEL : 0800-800005 Page Number :Al-50f6
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SPORTON LAB.

NR Band n260 Module O
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 20RB22 (Module 0)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep

1ACLR

40 dBm T

30 dBm

20 dBm

10 dBmy

0 dBm

n |
o - I
/LN JL A .

-30 dBm STV N P WWM VTR SR A

-40 dBm

CF37.1GHz 1001 pts 40.7 MHz/ Span 407.0 MHz

2 Result Summary

Tx1 (Ref) 200.000 MHz %}% ggm
. m

| Tx Total
= 15012022

Ready (NN LA

04:17:02 15.01.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 0800-800005 Page Number :Al-60f6

FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n260 Module 1

NR Band n260 Module 1 AGO+1 (Beam 1D:34+162 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.87 27.16
50 DFT-S QPSK 26.83 27.19
50 DFT-S 16QAM 24.85 25.15
50 DFT-S | 64QAM 22.55 22.92
50 CP QPSK 21.57 20.85
100 DFT-S BPSK 25.98 26.49
100 DFT-S QPSK 26.02 26.42

Lowest
100 DFT-S 16QAM 24.19 24.36
100 DFT-S | 640QAM 21.66 21.88
100 CP QPSK 21.1 20.41
200 DFT-S BPSK 20.08 22.32
200 DFT-S QPSK 19.7 22.27
200 DFT-S 16QAM 19.32 21.72
200 DFT-S | 640QAM 20.72 19.96
200 CP QPSK 17.2 18.7

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.
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NR Band n260 Module 1 AGO+1 (Beam 1D:34+162 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 29.06 29.08
50 DFT-S QPSK 29.1 29.19
50 DFT-S 16QAM 26.21 27.08
50 DFT-S | 64QAM 25.99 25.22
50 CP QPSK 23.69 23.04
100 DFT-S BPSK 28.39 27.89

N 100 DFT-S QPSK 27.82 28.01
100 DFT-S 16QAM 24.86 25.65
100 DFT-S | 640QAM 24.63 23.74
100 CP QPSK 22.44 21.46
200 DFT-S BPSK 20.36 23.85
200 DFT-S QPSK 20.46 23.87
200 DFT-S 16QAM 19.69 22.99
200 DFT-S | 640QAM 21.52 20.57
200 CP QPSK 16.88 18.71

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.
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NR Band n260 Module 1 AGO+1 (Beam 1D:34+162 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.77 27.18
50 DFT-S QPSK 26.59 27.15
50 DFT-S 16QAM 24.81 25.26
50 DFT-S | 64QAM 22.61 23.09
50 CP QPSK 21.16 20.73
100 DFT-S BPSK 26.37 26.64

Highest 100 DFT-S QPSK 26.05 26.52
100 DFT-S 16QAM 24,5 24.45
100 DFT-S | 640QAM 22.24 22.15
100 CP QPSK 20.83 20.34
200 DFT-S BPSK 19.53 22.22
200 DFT-S QPSK 19.06 22.12
200 DFT-S 16QAM 18.64 21.47
200 DFT-S | 640QAM 20.18 19.39
200 CP QPSK 15.84 17.41

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number 1 A2-30f6
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NR Band n260 Module 1
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 10RB11 (Module 1)

Ref Level 49.90 dBm  Offset 49.70 dB ® REW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg
40 dBIII Tkl
30 dBm

20 dBm

/fm‘“ ““‘”\\

’20 dBIII M'
M

-40 dBm

CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary

Tx1 (Ref) 50.000 MHz 29.19 dBm
{ Tx Total 29.19dBm

- 17012022
Ready [N TE 050

20:55:20 17.01.2022

TEL : 0800-800005 Page Number 1 A2-40f6
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NR Band n260 Module 1
EIRP Worst Case Plot

Middle Channel / 100MHz / BPSK / 1RB22 (Module 1)

Ref Level 49.40 dBm  Offset 49.70 dB ® REW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg
40 dBm T
30 dBm

20 dBm /ﬂ\
10 dBrr

0 dBm / \
10 dBm \
-20 dBm \\
30 dBm / i

-40 dBm
CF 38.5 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz

2 Result Summary

Tx1 (Ref) 100.000 MHz 28.39 dBm
{ Tx Total 2839dBm

Rty NN = O

21:18:16
21:18:16 17.01.2022
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SPORTON LAB.

NR Band n260 Module 1
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 20RB22 (Module 1)

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz SGL

Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm T

30 dBm

20 dBm

10 dBrr

0 dBm

n | |
.l |
J N SN\ ]

|30 dBm— == SN PRy Sretporrgrd [ e e

-40 dBm

40.7 MHz/ Span 407.0 MHz

CF 38.5 GHz 1001 pts

2 Result Summary

Tx1 (Ref) 200.000 MHz 23.87 dBm
{ Tx Total 23.87dBm

- 17012022
Ready [N TE 156

21:35:56 17.01.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 0800-800005 Page Number :A2-60f6
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NR Band n260 Module 2

NR Band n260 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.71 26.76
50 DFT-S QPSK 26.78 26.80
50 DFT-S 16QAM 24.35 24.86
50 DFT-S | 64QAM 21.97 22.51
50 CP QPSK 21.94 21.23
100 DFT-S BPSK 26.03 25.98
100 DFT-S QPSK 26.15 26.07

Lowest
100 DFT-S 16QAM 23.5 23.89
100 DFT-S | 640QAM 21.23 21.58
100 CP QPSK 20.87 20.46
200 DFT-S BPSK 19.11 21.48
200 DFT-S QPSK 18.96 21.46
200 DFT-S 16QAM 19.02 20.89
200 DFT-S | 640QAM 20.13 19.17
200 CP QPSK 18.11 18.73

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.
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NR Band n260 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.99 27.18
50 DFT-S QPSK 27.24 27.25
50 DFT-S 16QAM 25.24 25.20
50 DFT-S | 64QAM 23.23 23.11
50 CP QPSK 21.46 21.38
100 DFT-S BPSK 26.25 26.23

N 100 DFT-S QPSK 26.59 26.27
100 DFT-S 16QAM 24.47 24.26
100 DFT-S | 640QAM 22.45 22.24
100 CP QPSK 20.85 20.33
200 DFT-S BPSK 18.43 22.28
200 DFT-S QPSK 18.68 22.29
200 DFT-S 16QAM 191 21.55
200 DFT-S | 640QAM 19.52 18.91
200 CP QPSK 16.19 17.70

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number 1 A3-20f6
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NR Band n260 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 26.24 26.39
50 DFT-S QPSK 26.67 26.40
50 DFT-S 16QAM 24.22 24.44
50 DFT-S | 64QAM 22.08 22.33
50 CP QPSK 21.14 20.53
100 DFT-S BPSK 26.37 26.24

Highest 100 DFT-S QPSK 26.44 26.18
100 DFT-S 16QAM 23.86 24.18
100 DFT-S | 640QAM 21.7 22.05
100 CP QPSK 20.62 20.45
200 DFT-S BPSK 19.17 22.04
200 DFT-S QPSK 18.94 22.03
200 DFT-S 16QAM 19.26 21.35
200 DFT-S | 640QAM 20.17 19.31
200 CP QPSK 17.26 18.22

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.
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NR Band n260 Module 2
EIRP Worst Case Plot
Middle Channel / 50MHz / QPSK / 10RB11 (Module 2)

Ref Level 49.90 dBm  Offset 49.70 dB ® REW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg
40 dBIII Tkl
30 dBm
20 dBm

10 dBmr /WM\

-10 dBm /JJ,,AJ"“
-20 dBm

-30 dBm

J—WMMNWV“M %%Wmm

-40 dBm

CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary

Tx1 (Ref) 50.000 MHz 27.25dBm
{ Tx Total 27.25dBm

- 01.02.2022
Ready [N TF 0.4

19:14:10 01.02.2022
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NR Band n260 Module 2
EIRP Worst Case Plot
Middle Channel / 100MHz / QPSK / 1RB22 (Module 2)

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm [\

|
i
AN
AR

'4'0 dBIII
CF 38.5 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary
Tx1 (Ref) 100.000 MHz 26.59 dBm
{ Tx Total 26.59 dBm

» 01022022
Ready [N e

19:26:15 01.02.2022
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NR Band n260 Module 2
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 20RB22 (Module 2)

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz SGL

Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm T

30 dBm

20 dBm

10 dBrr

0 dBm

n |
|
J ]\ S\

.=30,.dBm; TS PSP L ST | N—— = —]

-40 dBm

40.7 MHz/ Span 407.0 MHz

CF 38.5 GHz 1001 pts

2 Result Summary

Tx1 (Ref) 200.000 MHz 22.29 dBm
{ Tx Total 22.29dBm

- 01022022
Ready [N TE 03196

19:31:27 01.02.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 0800-800005 Page Number :A3-60f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module O

NR Band n261 Module 0 AGO+1 (Beam ID:44+172)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 23.23 23.6
50 DFT-S QPSK 23.75 23.65
50 DFT-S 16QAM 21.28 21.63
50 DFT-S | 64QAM 18.74 19.32
50 CP QPSK 19.79 19.86
100 DFT-S BPSK 23.69 23.92
100 DFT-S QPSK 23.94 24.04

Lowest
100 DFT-S 16QAM 21.65 21.98
100 DFT-S | 640QAM 19.3 19.79
100 CP QPSK 19.75 19.58
200 DFT-S BPSK 17.41 19.83
200 DFT-S QPSK 17.43 20.01
200 DFT-S 16QAM 17.87 19.47
200 DFT-S | 640QAM 17.59 17.8
200 CP QPSK 17.7 17.39

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A4-10f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 0 AGO+1 (Beam ID:44+172)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 21.56 21.46
50 DFT-S QPSK 21.56 21.74
50 DFT-S 16QAM 19.59 19.34
50 DFT-S | 64QAM 17.43 17.27
50 CP QPSK 17.27 17.6
100 DFT-S BPSK 22.23 22.16

N 100 DFT-S QPSK 22.21 22.26
100 DFT-S 16QAM 20.2 20.07
100 DFT-S | 640QAM 18.13 18.06
100 CP QPSK 17.52 17.78
200 DFT-S BPSK 16.65 18.8
200 DFT-S QPSK 16.04 18.77
200 DFT-S 16QAM 17.2 18.31
200 DFT-S | 640QAM 16.27 16.57
200 CP QPSK 14.76 16.01

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A4-20f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 0 AGO+1 (Beam ID:44+172)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 24.27 23.94
50 DFT-S QPSK 24.16 23.82
50 DFT-S 16QAM 21.89 21.78
50 DFT-S | 64QAM 19.87 19.71
50 CP QPSK 18.25 18.82
100 DFT-S BPSK 23.83 23.68

Highest 100 DFT-S QPSK 23.85 23.67
100 DFT-S 16QAM 21.57 21.61
100 DFT-S | 640QAM 19.6 19.54
100 CP QPSK 17.98 18.58
200 DFT-S BPSK 14.23 16.62
200 DFT-S QPSK 13.79 16.57
200 DFT-S 16QAM 15.27 16.12
200 DFT-S | 640QAM 141 14.44
200 CP QPSK 15.83 17.4

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number i A4-30f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw



mailto:Alex@sporton.com.tw

ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module O
EIRP Worst Case Plot
Highest Channel / 50MHz / BPSK / 1RB11 (Module 0)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz

& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep
1ACLR

40 dBm

30 dBm

20 dBm AN

10 dBm / \

0 dBm / \

10 dBm { \L

20 dBm ‘Kﬂ W\‘\w
-30 dBm /ﬂ

|

CF 28.325 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary

Tx1 (Ref) 50.000 MHz 24.27 dBm
I Tx Total 24.27 dBm

Rty NN S O

03:19:47
03:19:47 19.01.2022

TEL : 0800-800005 Page Number A4 -40f6
FAX: 886-3-327-0855

E-mail : Alex@sporton.com.tw
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e’ FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

NR Band n261 Module O
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module 0)

SGL

Count 100/100

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz
& Att 0dB SWT 1.2ms @ VBW 3 MHz Mode Auto Sweep

40 dBm
Tx1
30 dBm
20 dBm
10 dBrmr / . w\‘\
0 dBm [ \

-10 dBm \q\m
-20 dBm W \q‘\

-30 dBm
-40 dBm s
CF 27.55 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summa None

Tx1 (Ref) 100.000 MHz 24.04 dBm
I Tx Total 24.04 dBm

e

23:15:37 18.01.2022
TEL : 0800-800005 Page Number :A4-50f6

FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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e% FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

NR Band n261 Module O
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 20RB22 (Module 0)

SGL

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm
T¥1
30 dBm
20 dBm
10 dBm
0 dBm !WM ‘ JIM"M\
-10 dBm ( ‘ I \
20 dBm
% “"‘"“MM /«/ K j \\ 'JFJP’\WM -
R el M A
'4'0 dBIII
CF 27.6 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 20.01 dBm
I Tx Total 20.01 dBm
= 18012022

Ready [N TE 35500

23:35:10 18.01.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3 +2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 0800-800005 Page Number A4 -60f6

FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 1

NR Band n261 Module 1 AGO+1 (Beam 1D:33+161 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 28.82 29.29
50 DFT-S QPSK 29.29 29.38
50 DFT-S 16QAM 27.33 27.35
50 DFT-S | 64QAM 24.33 24.95
50 CP QPSK 23.91 23.66
100 DFT-S BPSK 28.07 28.54
100 DFT-S QPSK 28.49 28.78

Lowest
100 DFT-S 16QAM 26.77 26.42
100 DFT-S | 640QAM 23.68 24.37
100 CP QPSK 23.48 22.96
200 DFT-S BPSK 21.34 24.42
200 DFT-S QPSK 21.84 24.52
200 DFT-S 16QAM 22.57 23.91
200 DFT-S | 640QAM 21.89 22.48
200 CP QPSK 19.69 20.79

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A5-10f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 1 AGO+1 (Beam 1D:33+161 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 28.34 27.99
50 DFT-S QPSK 28.45 28.08
50 DFT-S 16QAM 26.34 15.86
50 DFT-S | 64QAM 23.88 23.63
50 CP QPSK 22.62 23
100 DFT-S BPSK 28.88 28.97

N 100 DFT-S QPSK 28.97 28.86
100 DFT-S 16QAM 26.8 26.82
100 DFT-S | 640QAM 24.54 24.79
100 CP QPSK 23.53 23.67
200 DFT-S BPSK 22.17 24.54
200 DFT-S QPSK 21.96 24.76
200 DFT-S 16QAM 23.02 24.18
200 DFT-S | 640QAM 22.5 22.18
200 CP QPSK 21.59 21.44

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A5-20f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 1 AGO+1 (Beam 1D:33+161 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 29.01 29.19
50 DFT-S QPSK 28.83 29.14
50 DFT-S 16QAM 27.03 27.26
50 DFT-S | 64QAM 25.02 24.81
50 CP QPSK 23.22 23.04
100 DFT-S BPSK 28.72 28.87

Highest 100 DFT-S QPSK 28.74 28.86
100 DFT-S 16QAM 26.67 26.87
100 DFT-S | 640QAM 24.75 24.55
100 CP QPSK 22.89 22.65
200 DFT-S BPSK 21.54 23.93
200 DFT-S QPSK 21.46 23.99
200 DFT-S 16QAM 22.18 23.55
200 DFT-S | 640QAM 21.8 21.72
200 CP QPSK 19.78 19.88

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number : A5 -30f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 1
EIRP Worst Case Plot
Lowest Channel / 50MHz / QPSK / 10RB11 (Module 1)

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg
40 dBm
Txl
30 dBm
20 dBm

O dBIII f/ \
-10 dBm w
-20 dBm

30 dBm
WM

-40 dBm

CF 27.525 GHz 1001 pts
2 Result Summary

10.2 MHz/ Span 102.0 MHz

Tx1 (Ref) 50.000 MHz 29.38 dBm
{ Tx Total 29.38dBm

- 11022022
Ready [N TE 0260

02:16:40 11.02.2022

TEL : 0800-800005 Page Number : A5 -40f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 1
EIRP Worst Case Plot
Middle Channel / 100MHz / BPSK / 20RB22 (Module 1)

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg
40 dBm
Txl
30 dBm
20 dBm

10 dBm MM

0 dBm

-10 dBm ] \-\\
20 dBm 7 \\\
30 dBm

CF 27.925 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary

Tx1 (Ref) 100.000 MHz 28.97 dBm
{ Tx Total 2897 dBm

- 11022022
Ready [N TE 310

03:41:49 11.02.2022

TEL : 0800-800005 Page Number :A5-50f6
FAX: 886-3-327-0855

E-mail : Alex@sporton.com.tw
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e% FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

NR Band n261 Module 1
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 20RB22 (Module 1)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm

30 dBm

20 dBm

- |
I = AN PN .

-30 dBm
M [ Tl e
-40 dBm

40.7 MHz/ Span 407.0 MHz

CF 27.925 GHz 1001 pts
2 Result Summary

Tx1 (Ref) 200.000 MHz 24.76 dBm
{ Tx Total 2476 dBm

- 11022022
Ready [N TE 30105

03:51:25 11.02.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3 +2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 0800-800005 Page Number :A5-60f6

FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 2

NR Band n261 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 25.11 24.97
50 DFT-S QPSK 25.09 24.93
50 DFT-S 16QAM 22.61 23
50 DFT-S | 64QAM 20.39 20.84
50 CP QPSK 18.87 19.14
100 DFT-S BPSK 24.74 24.27
100 DFT-S QPSK 24.63 24.35

Lowest
100 DFT-S 16QAM 22.22 22.34
100 DFT-S | 640QAM 20 20.1
100 CP QPSK 18.77 18.85
200 DFT-S BPSK 17.87 20.02
200 DFT-S QPSK 17.45 20.04
200 DFT-S 16QAM 17.61 19.49
200 DFT-S | 640QAM 18.81 17.88
200 CP QPSK 15.45 16.64

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A6-10f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 23.33 23.45
50 DFT-S QPSK 23.45 23.41
50 DFT-S 16QAM 22.11 21.42
50 DFT-S | 64QAM 19.05 19.07
50 CP QPSK 18.23 17.93
100 DFT-S BPSK 24.13 24.25

N 100 DFT-S QPSK 24.35 24.07
100 DFT-S 16QAM 22.87 22.05
100 DFT-S | 640QAM 19.84 19.96
100 CP QPSK 18.58 18.98
200 DFT-S BPSK 17.75 20.22
200 DFT-S QPSK 18.1 20.21
200 DFT-S 16QAM 18.39 19.77
200 DFT-S | 640QAM 18.28 17.97
200 CP QPSK 15.24 16.98

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number :A6-20f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 2 AG0+1 (Beam 1D:52+180)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S BPSK 24.52 24.38
50 DFT-S QPSK 24.65 24.3
50 DFT-S 16QAM 23.01 22.33
50 DFT-S | 64QAM 20.1 20.05
50 CP QPSK 19.66 19.22
100 DFT-S BPSK 24.34 24.18

Highest 100 DFT-S QPSK 24.62 24.06
100 DFT-S 16QAM 23.02 22.24
100 DFT-S | 640QAM 19.91 20.02
100 CP QPSK 19.77 19.47
200 DFT-S BPSK 17.24 19.56
200 DFT-S QPSK 17.41 19.6
200 DFT-S 16QAM 17.93 19.1
200 DFT-S | 640QAM 17.55 17.35
200 CP QPSK 15.07 16.74

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 0800-800005 Page Number 1 A6-30f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

NR Band n261 Module 2
EIRP Worst Case Plot

Lowest Channel / 50MHz / BPSK / 1RB11 (Module 2)

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz SGL
@ Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR ©®1Rm Avg

40 dBm

30 dBm

A

10 dBm
0 dBm / \
-10 dBm “pf \'\*
20 dBm Mr

o m

-30 dBm
[
M %
- WWWW R N Ty NS P
-40 dBm
CF 27.525 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary

Tx1 (Ref) 50.000 MHz 25.11 dBm
{ Tx Total 2511 dBm

- 02022022
Ready [N = 3301405

22:51:06 02.02.2022

TEL : 0800-800005 Page Number A6 -40f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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e’ FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

NR Band n261 Module 2
EIRP Worst Case Plot
Lowest Channel / 100MHz / BPSK / 1RB22 (Module 2)

SGL

Count 100/100

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz
& Att 0dB SWT 1.2ms @ VBW 3 MHz Mode Auto Sweep

40 dBm

Txl
30 dBm
20 dBm (A\

i

0 dBm / HM
-10 dBm \

o ST

i S
40" dEm R g e -
CF 27.55 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summa None
Tx1 (Ref) 100.000 MHz 24.74 dBm
| Tx Total 2474 dBm
02.02.2022

.
Ready [N TE 1010

23:03:53 02.02.2022

TEL : 0800-800005 Page Number :A6-50f6

FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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e% FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

NR Band n261 Module 2
EIRP Worst Case Plot
Middle Channel / 200MHz / BPSK / 20RB22 (Module 2)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm

30 dBm

20 dBm

10 dBm

| |
|

|

L I\

-40 dBm

CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz

2 Result Summary None

Tx1 (Ref) 200.000 MHz 20.22 dBm
I Tx Total 20.22 dBm

- 02022022
Ready [N w1040

23:52:53 02.02.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3 +2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 0800-800005 Page Number : A6 -60f6
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

NR Band n260 Module O

Occupied Bandwidth

Mode DFT-s-OFDM Module 0 NR Band n260 : 99%0BW(MHz)

BW 50MHz 100MHz 200MHz

Mod. BPSK | QPSK |16QAM 64QAM| BPSK | QPSK |16QAM 64QAM| BPSK | QPSK |16QAM|64QAM
Lowest CH 45.78 | 46.13 | 45.88 | 46.03 | 91.52 | 91.28 | 91.38 | 91.43 | 190.01 | 189.53 | 189.76 | 189.91
Middle CH 45.85 | 46.14 | 45.89 | 46.07 | 91.47 | 91.24 | 91.35 | 91.43 | 189.91|189.97 | 190.28 | 190.27
Highest CH 4581 | 46.02 | 46.27 | 46.00 | 91.40 | 91.21 | 91.39 | 91.43 | 190.08 | 189.68 | 190.02 | 190.09

Mode CP-OFDM Module 0 NR Band n260 : 99%0BW(MHz)

BW 50MHz 100MHz 200MHz

Mod. QPSK QPSK QPSK
Lowest CH 46.15 94.44 192.83
Middle CH 46.31 94.45 192.81
Highest CH 46.28 94.45 193.18

TEL : 0800-800005 Page Number : A7-10f38

FAX: 886-3-327-0855

E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 50MHz / BPSK

Lowest Channel / 50MHz / QPSK

RefLevel 30.00d8m  Oftset

7008 = REW 1 MKz

RefLevel 30.00d8m  Oftset
At 0db = SWT

7008 = REW 1 MKz
2ms = VB 3 MHz _ Mode Auto Sweep

03:50:11 15.02.2022

At OB = SWT 12ms = VBW 3 Wz Mode AutoSweep
" Occupied Bandwidth " Occupied Bandwidth
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[2 Marker Table [2 Marker Table
Ml 1 37.03649 GHz 18.86 dBm Occ Bw 45785293221 MHz Ml 3701691 GHz 18.06 dBm Occ Bw 46.132265176 MHz
n 1 37.002015 Gz 12.98 dBm e B Ceniroid 3704907 658 GHz n 1 37.001 8396 GHz 13.30 dBm e B Ceniroid 37024905 691 GHz
! 1 37478003 GHe 1305 dbm G B Freq Offset 92341 719023 kHe ! 1 310479718 6He 13 56 dBm G B Freq Offset 4,308 902 283 kHe
P P
e o odnns

03:26:16 15.02.2022

Middle Channel / 50MHz / BPSK

Middle Channel / 50MHz / QPSK

RefLeved 39.00d8m  Offset 43,7008 = REW 1 MKz

RefLevel 30.00d8m  Oftset

7008 = REW 1 MKz

04:43:35 15.01.2022

Ate 0B = SWT Ims @ VBW 3 Mz Mode Auto Sweep Att 0B = SWT 2ms = VBW 3 MHz _Mode Auto Sweep
1 Gecupies Bandwidth 1 Gecupies Bandwidth
miy m
ses102m00 940 ssasoei004e
P P
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10 f v 10 1 ]
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[ \ ] )
1 \ J \
L. ™ L T . e R T RN
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50 db 50 db
|CF 38.5 GHz. 1001 prs 10.0 MHz/ Span 100.0 MHz | | |CF 38.5 GHz. 1001 prs 10.0 MHz/ Span 100.0 MHz
3 vk Tabie 3 vk Tabie
Ml 1 3851029 GHz 19.05 dBm Occ Bw 45854167637 MHz Ml 1 38.49061 GHz 18.09 dBm Occ Bw 46.148 506 688 MHz
n : 384T 7719 e 1267 dbim G B Controid 35498698952 Gie n : 38475 6401 Ghe 1285 dbm G B Controid Ja.498 714 324 Ghe
I 3 38521 626 Cie 15103 dbrm G reg Ot 1201 037 851 ke I 3 38621 7836 cie 1418 dbrm G reg Ot a5 676085 ke
Seseing - EEINEREER S Seseing - EEINEREER w S

04:42:47 15.01.2022

Highest Channel / 50MHz / BPSK

Highest Channel / 50MHz / QPSK

RefLeved 39.00d8m  Offset 43,7008 = REW 1 MKz

At 0db = SWT

RefLeved 39.00d8m  Offset 43,7008 = REW 1 MKz

2ms = VB 3 MHz _ Mode Auto Sweep

Are 0ab = ST 12ms ® VB 3tz Mode Auto Sweep
1 Oceupied Bandwidth 1 Oceupied Bandwidth
[ W 19.00d8m
39,988 2900.GHs 399558200 G
1 1
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PRI L - T -
J— L . I | e e R P
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30 dBr 30 dBr
50 b 50 b
(CF39.975 GHr 1001 prs 10.0 MHz/ Span 100.0 MHz | | |GF35.975 GHr 1001 prs 10.0 MHz/ Span 100.0 MHz
3 Marker Table
W 1 39.985.29 GHz 1833 dBm Occ B 4581105927 MHz W 1 39,9542 GHz 19.00 dBm Occ B 26028405 426 MHz
n 399519443 6He 11.35 dbm G B Centroid 39,573 849 851 GHz n 39951 8339 6He 12.76 dbm G B Centroid 39.574848 135 GHz
7] 1 30.997 755 1 GHe 1164 dm Ocx b Freg Offer 150,149 314255 ke 7] 1 30.997 862 3 GHe 13.07 dbim Ocx b Freg Offer 151865 202255 ke

21:01:56 16.01.2022
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 50MHz / 16QAM

Lowest Channel / 50MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

1 Occupied Bandwidth 1

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

e
w
1 1
20 dgi 20 dgi
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P sl et o ]
30 a8 30.d8im
50 dbr 50 dbr
[EIE i 160/ Span 000N || (GF37.028 G i 160/ Span 000N
2 Marker Tabie
M 1 37.024 GHz 17.05 dBm Occ Bu 45,881 359 088 MHz M 1 37.04048 GHz 15.70 dBm Occ Bu 46.034943 541 MHz
n 1 370013329 6z 1245 dim Occ B entroid 37.024873 607 Ghz n 1 57,001 8684 GHz 1034 dim Occ B entroid 37.024885838 Ghz
5 i 370178143 GHe 1260 dBim Oce B Fre Offset 126,393 199921 ki 5 i 370175033 Gz 1136 dBim Oce B Fre Offset 114161627472 ki

03:27:25 15.01.2022

[ro——

P
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e MMM

03:49:28 15.01.2022

Middle Channel / 50MHz / 16QAM

Middle Channel / 50MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

04:43:02 15.01.2022

At 008 ® SWT_1.2ms = VEW 3Miiz_Made Auto Sweep.
1 Occupied Bandwidth 1 Occupied Bandwidth
)
wasremoch:
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20 dm " 20 der .
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M o ] T
PR fkalal PR O . . oo h,
g S e LA st
et e PRSP
30 dBir 30 dBir 1
50 dfim 50 dfim
[ 691 p 6.0 M Span 100.0 Wiz | | (383 6 691 p 6.0 M Span 100.0 Wiz
7 Marker Tabic 7 Marker Tabic
W 1 38.4578 GHz 16.95 dBm Qcc B 45.897929187 MHz W 1 3851415 GHz 14.47 dBm Qcc B 46.077958025 MHz
n 1 384757302 GHz 12,48 dbm Occ B Centroid 3898679159 GHz n 1 38ATS 6309 GHz 9.3 dbm Occ B Gentroid 38,198 569 864 Gz
i ! 38501628 1 Gz 1256 dien Oce B Freq Offset 1320841 139 MH: i ! 38501 7088 Ghiz 1037 dien Oce B Freq Offset 1330136 174 MHz
P P
[ [ R

onanm

04:43:21 15.01.2022

Highest Channel / 50MHz / 16QAM

Highest Channel / 50MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

23:24:29 17.02.2022

At 003 & SWT 1.2ms = VBW 3 Mz _Mode auto Sweep. At 00 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep
1 Gcupied Bandwidth 1 Gcupied Bandwidth 1Pk \
Wi 1422 dbe
385202800 6Ha
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[FEEH 1001 ps 0.0 WA Span 100.0 Wz | | (GF35.375 GH 1001 ps 0.0 WA Spon 100.0 WHz
[2 Marker Table [2 Marker Table
" 1 39.99398 GHz 16.22 dBm Occ B 46.213 789503 MHz " 1 39.99028 GHz 1322 dBm Occ B 46,000 522 853 MHz
il 1 399516223 GHa 1159 i Occ B Centroid 39,574 759 228 GHz il 1 39,951 8209 GHa 887 dim Occ B Centroid 39,574 821122 GHz
7] i 39907 8961 GHa 1261 diim Oce Bu Freq Offset 240,772 361153 ki 7] i 39907821 4 GHa 10,47 din Oce Bu Freq Offset 178 R78 46 289 ki
P P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1

D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 100MHz / BPSK

Lowest Channel / 100MHz / QPSK

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

Ref Level 39,90 B
At 00 = SWT

Offset 40,7048 = REW 1 MHz
1.2 ms = VBW 3MHz _ Mode Auto Sweep

04:07:08 15.01.2022

e 0D & SWT 12ms & VEW 3Miz_Made AutoSwesp
10ccupled Bandwideh
C i)
0 0
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| 1 p o e
" ", s, PR LT SN Ay
T Y o s
30 dBm 30 dBm
508m 508m
[N 01 ps 200 W/ Span 2000 Wz | | (G705 Gve 01 ps 200 W/ Span 2000 Wiz
2 Marker Toble 2 Marker Toble
i 1 37.02582 GHz 16.96 dBm O e 91521972713 MHz i 1 37.0601 GHz 1584 dBm O e 91285009452 MHz
n 1 37002 68 GHe 1258 dbm G B Geniroid I7.048 490637 Ghe n 77,002 373 GHe 1181 dim G B Geniroid 7048521 781 Ghe
n I 37,064 202 GHe 1263 dien Oce B Freg Ofset 1559363 134 ke n I 37,064 160 GHe 1271 dien Oce B Freg Ofset 1475218 035 e
e NNMEME o e NNMNME o T

04:04:18 15.01.2022

Middle Channel / 100MHz / BPSK

Middle Channel / 100MHz / QPSK

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

Messing.

04:53:15 15.01.2022

T
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et 005 ® ST 12ms = VEW 31z _Mede Auto Sweep
1 Gccupied Bandwidth 1 Gccupied Bandwidth
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50d5m 50d5m
[ s FELET] o000z || (GIas O s FELET] Span 200.0 Nz
2 MarkorToble 2 MarkorToble
i 1 38.41423 GHz 17.40 dBm e 9147443084 MHz i 1 38.48981 GHz 15.94 dBm e 91249678564 MHz
n 1 38.451 494 Gz 1254 dim Occ B entroid 38,497 230862 Gz n 1 38.451 678 GHz 1181 dim Occ B entroid 3849730314 Ghz
o i 38,542 968 Ghiz 12.18 dbon Oce B Fre Offset 2 765038 476 M o i 38,542 928 Ghiz 1154 dbon Oce B Fre Offset 2,696 860 142 WAz
e NN

04:52:08 15.01.2022

Highest Channel / 100MHz / BPSK

Highest Channel / 100MHz / QPSK

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

21:15:14 16.01.2022

At 00 @ SWT 12ms = VEW 3Miiz_Made Auto Sweep.
1 Occupied Bandwidth 1 Occupied Bandwidth
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30 dBir 30 dBir
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[EEHEN 691 p 300 W/ Span 7000 Wiz | | (@ 335560 691 p 300 W/ Span 200.0 Wiz
7 Marker Tabic
W 1 39.52582 GHz 15.89 dBm Qcc B 91.403 235822 MHz W 1 39.54081 GHz 14.94 dBm Qcc B 91215891 348 MHz
n 1 35,902 59 GHz 1200 dbn Occ B Centroid 39,948 291 283 GHz n 1 38,502 768 GHz 1104 dn Occ B Centroid 39.598376 164 GHz
i ! 39993993 GHe 10,0 dben Oce B Freq Offset 1708 117093 MHz i ! 39,993 984 GHe 1080 dien Oce B Freq Offset 1623835 119 MH:
[ e MM 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep

Att 00p * SWT 1.2ms = VBW 3MHz Mode Auto Sweep. Ll
30 30 — B
0 do 0 do
" g FNSER N A “ o pna
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| W',.L r, 4
E PRWT P | T TYL W WY ) T,
B e M It oy LTt
' A AN Y L, VNN
0 dom i I
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[EUEET TWigs FIRLLT] ST || I TWigs FIRLLT] S AN
3 ks Tobls 3 ks Tobls
M1 1 37.08856 GHz 14.20 dBm Occ Bw 91.385983452 MHz M1 1 37.09336 GHz 12.80 dBm Occ Bw 91.434 201913 MHz
n 1 77002321 e 1055 dim Ouc B Gentooit 37048515 283 Ghe n 77,002 709 e 269 din Ouc B Gentooit 37048425 623 Ghe
1 i 37,084 208 e 1182 dien Occ B Frg Ofset 433 716 896 ke 1 i 37,084 141 e 1001 dien Occ B Frg Ofset V574376 777 ke
. ] o [ ] ) o

04:05:02 15.01.2022

04:05:53 15.01.2022

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

04:52:20 15.01.2022

38385000 6 18564000 6
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20 dem 20 dem
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P A IR TR T S5 P . V.
- ] | Ly RS S
0 o ! 0 do 1
50 dbm 50 dbm
[N 0T FELET] Spon 3000 M || (383G 0T FELET] Spon F0 TR
2 Miarker Toble 2 Miarker Toble
M 1 38.495 GHz 1428 dBm Occ Bu 91351958571 MHz M 1 38.45404 GHz 11.09 dBm Occ Bu 91.434 250786 MHz
n i 38451 62 G 1127 dien Occ B Centroid 38497295518 Ghe n i 38,451 561 Gz .49 b Occ B Centroid 38497278353 Ghe
o i 38502971 G 1180 b Occ B e Ofset 2704 481 758 Wiz o i 38,542 905 Gy 561 b Occ B e Ofset 2771 646965 s
[ ] S [ ] ™

04:52:50 15.01.2022

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth
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20.0 MR/ Span 200.0 MHz

1001 prs

(F35.95 6Hz

20.0 MR/ Span 200.0 MHz

(F35.95 6Hz 1001 prs

91,398 382 996 MHz
39,848 354 21 GHz
1.645 789 309 MHz
T

nmn iciaar

1259 dBm
953 il
1044 dben

Oce B
Oce B Centroid
Oce B Freq Offset

39.91264 GHz
39,902 655 GHz
39.094 053 GHz

Messing.

21:13:38 16.01.2022

91434175564 MHz
39,548 293 259 GHz
1706 741 251 MHz2

10.81 dBm
759 i
843 dbies

Oce B
Oce B Centroid
Oce B Freq Offset

39.965 98 GHz
1 39,902 576 GHz
1 39.99001 GHe

T
e o s
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 200MHz / BPSK

Lowest Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

et a8 ® SWT i 6ms = VEW 3z Made Auto Sweep. et 003 ® SWT 1 5ms = VBW 3 Mz _Mode auto Sweep.
" Occupied Bandwidth " Occupied Bandwidth
"
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10 B PO RO 10 B . A AT
il AT ul e I AW
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I | | / | |
[ | | | \ |
f - - . . [T,
v . S— T T
ks [ Fpe, N T [ORPRTR ‘ool ] | |simsdorr M Ll TR
40 dBom 40 dBm
60 dBo 60 dBo
[CEAT 7001 prs 36,0 M] Span 400.0 Wiz | | (GF37.1 6z 7001 prs 36,0 M] Span 400.0 Wiz
m 1 3712517 GHz 12.47 dBm Occ Bur 190.011 703008 MHz m 1 37.14076 GHz 11.19 dBm Occ Bur 189.533 351962 MHz
n 1 7,003 483 GHe 803 dim Occ B Centroid 37.098488 47 Gz n 1 7003862 GHe 7.08 dbm Occ B Centroid 37,098 628 486 GHz
iF] ' 37.193.494 GHe 509 dtm Occ Bus Freg Offset 1511529 731 WHz iF] ' 37.193 395 GHe 537 dtm Occ Bus Freg Offset 1371514 408 WH:
s Emam s TEmam
. .
04:23:26 15.01.2022 04:20:48 15.01.2022

Middle Channel / 200MHz / BPSK

Middle Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

Ate 0 = SWT  16ms = VBW 3MHz Made Auto Sweep At 0B ® SWT16ms ® VBW 3MHz Made Auto Sweep
1 Gccupied Bandwidth 1 Gccupied Bandwidth
3585 106H:
x x
04 - 1 04 -
0 dbar S ST T L e Ty . ey 0 dbar P e v T e
N | L N Ll It
T
( | | |
t 1 | 1 |
| I
u | | i |
e gt P TR R | e | Fear Ea T .
40 dBa- 40 dBm-
&0 d5m &0 d5m
D 1001 prs 300 MRy Span 800.0MHz | | G383 6rr 1001 ps 30,0 MHz] Span 800.0 Mz
2 MarkorToble

[2 Marker Table

W 1 3858591 GHz 9,82 dBm Qcc B 189912216092 MHz W 1 3842567 GHz 10.69 dBm Qcc B 189.577 929359 MHz
n 1 38403 175 GHz 7,40 dBm Occ B Centroid 38498 130685 GH n 1 38.403 127 GHz 745 dbm Occ B Centroid 38.498 116009 GHz
i ! 38593087 GHe 05 déim Oce B Freq Offset 1859315 201 WH i ! 38593 105 GHe 754 dBm Oce B Freq Offset 1883 590 676 MH:
T [T

23:30:52 17.02.2022 23:30:1 17.02.2022

Highest Channel / 200MHz / BPSK

Highest Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

Att 0 = SWT  16ms = VBW 3MHz Made Auto Sweep At 0B ® SWT16ms ® VBW 3MHz Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
i
x x
10 dBr - - 10 g ;
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&0 o &0 o
|CF 39.9 GHz. 1001 pts. 40.0 MHz/ Span 400.0 MHz | | [CF 39.9 GHz 1001 pts. 40.0 MHz/ Span 400.0 MHz
3 Marker Tabie

[2 Marker Table

[ 1 3992517 GHz 10.69 dBm e 190,085 226936 MHz [ 1 39.94076 GHz 9.76 dBm e 189.688.842 303 MHz
n 1 79,803 556 GHz 5.90 dbm Qe B Centroid 39398 598952 Gz n 1 39 03873 GHz 673 dbm Qe B Centroid 39898 71773 GHe
n ! 3999360 GHz 559 dbm Oce B e Offset LA 007 751 Wike n ! 30993 562 GHz 713 dbim Oce B e Offset 1262 290 277 WHe
T T
oo INMNNE o T peocio IENE ST
22:30:00 16.01.2022 22:27:30 16.01.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260

Lowest Channel / 200MHz / 16QAM

Lowest Channel / 200MHz / 64QAM

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

2 2
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40 dBar 20 dbir
60 dbir 60 dbir
[T 001 ps T Span 4000 Wz | | [F37T G 001 ps T Span 4000 Wiz

04:21:52 15.01.2022

M 1 37.088 81 GHz 9.35 dBm Occ Bu 189.767 068929 MHz M 1 37.03361 GHz 757 dBm Occ Bu 189.913386 084 MHz
m 1 37,003 791 GHz 3.74 dBm Oce B Centroid 3709867411 GHz m 1 37,003 646 GHz 3.77 dBm Oce B Centroid 37098602214 GHz
n 1 37.193 558 GHz 821 dbim Oce B Freq Offset 1325 658 581 MHz n 1 37.193 558 GHz 5.75 dBim Oce B Freq Offset 1397 785 697 MHz
P ]
mn & e Moo IEMEEE & Vi

04:22:37 15.01.2022

Middle Channel / 200MHz / 16QAM

Middle Channel / 200MHz / 64QAM

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 04 & SWT
1 Occupied Bandwidth

1.6ms = VBW 3MHz _ Mode Auto Sweep

B B
10 dbar . 10 dBr

N e T " " A
) | v ) ] e W etk sttt

M 1 38.53916 GHz .05 dBm Occ Bu 150.284 892549 MHz M 1 38.41009 GHz 5.68 dBm Occ Bu 190.279 560232 MHz
m 1 38,402 955 GHz 4,90 dim Oce B Centroid 38498097 78 GHz m 1 38,402 BB GHz 420 dBm Oce B Centroid 3849819653 GHz
n 1 38.593 24 GHe 537 dBim Oce B Freq Offset 1902 621 666 MHz n 1 38593 158 GHz 324 dBim Oce B Freq Offset 1,980 347 236 MH:
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[EEE 1001 pis 26,0 W/ Span 800.0 Wiz || (3B G 1001 ps 300 W] Span 400.0 WAz |
[2 Marker Table [2 Marker Table
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T
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23:18:38 17.02.2022

Highest Channel / 200MHz / 16QAM

Highest Channel / 200MHz / 64QAM

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz

Ate 00p ® SWT  16ms = VBW 3MHz Mode Auto Sweep tt o = SWT  i6ms = VBW 3MHz Mode Auto Sweep
1 Oecupied Bandwidth 1 Oecupied Bandwidth
i W 60 e
s si0sn
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|CF 39.9 GHz. 1001 pts. 20.0 MHz/ Span 400.0 MHz | | [CF 39.9 GHz 1001 pts. 20.0 MHz/ Span 400.0 MHz

[2 Marker Table

M 1 39.888 81 GHz 8.28 dBm Occ Bu 150.025014 563 MHz M 1 39.89361 GHz 6.01 dBm Occ Bu 190.091 68065 MHz
m 1 9,803 706 GHz 5.66 dBm Oce B Centroid 39898 718821 GHz m 1 39,803 637 GHz 318 dBm Oce B Centroid 39,898 682 916 GHz
n 1 39.093 731 GHz 576 dBim Oce B Freq Offset 1281178953 MHz n 1 39.093 729 GHz 456 dfim Oce B Freq Offset 1317084 47 MHz

[2 Marker Table
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e% FCC RADIO TEST REPORT Report No. : FG1D1645K

SPORTON LAB.

CP-OFDM Module 0

NR Band n260
Lowest Channel / 50MHz / QPSK Lowest Channel / 100MHz / QPSK

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

Att 0B = SWT  1.2ms = VBW 3MHz Made Auto Sweep At 0B ® SWT 12ms = VBW 3MHz Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
Wi
1 1
20 dm 20 dm
. I SN efemine ) " s o e ®
¥
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s / T o T !
| 7 I
e e ] | o (W
— o AN S P A b oS "l
P L
30 dBir 30 dBir
50 dbr 50 dbr
|CF 37.025 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 37.05 GHz 1001 pts. 20.0 MHz/ Span 200.0 MHz
2 Marker Tabie
M 1 37.0206 GHz 1361 dBm Occ Bu 46.155498 469 MHz M 1 37.03461 GHz 11.13dBm Occ Bu 94,440 353 096 MHz
n 1 37.001 8205 GHz 857 dbm Occ B Centroid 37.024 858204 Gz n 1 37002727 Gz 544 dbm Occ B Centroid 37.049.946 626 GHz
5 i 37047575 Ghe 862 dbm Oce B Fre Offset 101,795 897018 ki 5 i 37.097 167 GHz 731 d8m Oce B Fre Offset 53,174 345 749 ki
P e
mamn & N Mo IEMEEN & Ny

04:13:17 15.01.2022

Middle Channel / 50MHz / QPSK Middle Channel / 100MHz / QPSK

03:57:33 15.01.2022

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz

Att 0B = SWT  1.2ms = VBW 3MHz Made Auto Sweep At 0B ® SWT 12ms = VBW 3MHz Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth o
) WIR] 1123 e
18479 38,504 800 GHz
0 0
20 dB 20 dB
. Vi, TSV SV P! R 10 - — eSS i e =
| I
0 0 r
|
e, poossf ‘
» tpdn s . . A g o = .
| i3 ARt YTy
30 dbm 30 dbm
50 dfim 50 dfim
385 GHr 1001 prs 10.0 MR/ Span 100.0 MHz | | [CF38.3 Gz 1001 prs 20,0 M/ Span 200.0 MHz
7 Marker Tabic 7 Marker Tabic
3847912 GHz 14.26 dBm Qcc B 46313578365 MHz W 1 38.5048 GHz 11.23 dBm Qcc B 94.458.989 689 MHz
384755339 GHz 843 dim. Occ B Gentroid 38.198 650 646 Gz n 1 38451439 GHz 800 dBm Occ B Gentroid 38,198 668 665 Gz
38521847 4 Ghiz 271 dbm Oce B Freq Offset 1309351409 MHz i ! 38545 398 GHe 714 dbm Oce B Freq Offset 1331335 201 MHz
[ T

04:45:52 15.01.2022 04:55:41 15.01.2022

Highest Channel / 50MHz / QPSK Highest Channel / 100MHz / QPSK

RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz RefLevel 39.00dBm  Offset 40,705 = RBW 1 MHz
At b = SWT i2ms = VBW 3Miz_Made Auto Sweep At 006 = SWT__1.2ms = VBW 3 MHz _ Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth

I
395853200 64y
E) E)
20 dm 20 dm
o v o T L e i, S P
! [
o o 1
/ 4 | |
| L | |
‘«‘A A " - i )
| P L, 1
L L ) : il H
| | AT LT e—
30 B 30 B
50 do 50 do
(733,975 GHz 1001 pts 10.0 M/ Span 100.0 Nz | | |CF35.95 GHz 1001 prs 20.0 MR/ Span 200.0 Mz
[2 Marker Table

M 1 3995532 GHz 1238 dBm Occ Bu 46.285445177 MHz M 1 39.95539 GHz 9.68 dBm Occ Bu 94,456 704194 MHz
m 1 39951713 6Hz 754 dim Oce B Centroid 39,574 857 686 GHz m 1 39,902 593 GHz 602 dBm Oce B Centroid 39,849 821 606 GHz
n 1 39.908002 4 GHz 725 dben Oce B Freq Offset 142.313948 715 kHe n 1 39.997 05 GHz £.43 dBim Oce B Freq Offset 178,393 118224 kHe

T
oo INNEMM 5

T

21:07:41 16.01.2022 21:22:19 16.01.2022
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CP-OFDM Module 0

NR Band n260

Lowest Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

0

10 b S—

NP IRV Gassrews T TPAE LSRN P

B ;i I J
|

I |

P D By L T intentionally blank

g
40 dbm
60 dbim
AT 1001 ps 26,0 W/ Spon 400.0 WHiz
[2 Marker Table

" 1 37.11758 GHz 6.99 dBm Occ B 192831 220525 MHz

n 1 37,003 562 GHz 2.74 dBm Occ B Centroid 37,099 897 227 GHz

7] i 37.196 413 GHz 341 dm Oce Bu Freq Offset 2772540 344 kHz

Moo AEMENE P

04:29:59 15.01.2022

Middle Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

0

10 dB

e e T O N RN STV PP YIS W

DT IR P [ intentionally blank

40 dBm:
60 dBim
[T 1001 prs 20.0 MH] Span 400.0 MHz
[2 Marker Table
M 1 38.42166 GHz 463 dBm Occ Bu 192812216172 MHz
m 1 38,402 836 GHz 137 dim Oce B Centroid 38.499 242 158 GHz
n 1 38595 648 GHz 0.92 dfim Oce B Freq Offset 757842322 475 kHz

mamn e

05:07:46 15.01.2022

Highest Channel / 200MHz / QPSK

RefLevel 20.00dBm  Offset 40,705 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

0

10 dB

SV T [ N intentionally blank

40 dBm:
60 dBim
[ 1001 prs 20.0 MH] Span 400.0 MHz
[2 Marker Table

M 1 39.91798 GHz 469 dBm Occ Bu 193.180 871 084 MHz

m 1 39,803 498 GHz 1.17 dBm Oce B Centroid 39,900 088 149 GHz

n 1 39.096 679 GHz 0.50 dim Oce B Freq Offset BR14B BOS 540 kH2

p Ve

21:37:45 16.01.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module 0 NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) BPSK | QPSK |16QAM|64QAM| BPSK | QPSK [16QAM|64QAM| BPSK | QPSK |16QAM |64QAM
Low | 0~10%0OB | =-5| -8.18 | -7.95 | -9.28 | -11.92 | -9.88 | -9.13 | -11.44 | -12.60 | -19.52 | -18.52 | -17.83 | -18.06
CH | >10%0B [=-13| -23.35 | -23.93 | -25.27 | -25.75 | -29.20 | -28.60 | -30.04 | -31.42 | -24.56 | -21.01 | -22.40 | -19.05
High | 0~10%0B | =-5 | -10.67 | -10.42 | -12.98 | -14.33 | -11.72 | 12.73 | -13.78 | -15.67 | -21.22 | -20.58 | -20.14 | -20.16
CH | >10%0B |[=-13| -23.37 | -22.00 | -23.34 | -25.36 | -27.70 | -27.74 | -29.20 | -30.56 | -26.01 | -23.00 | -22.58 | -22.27
Result Compliance
Mode CP-OFDM Module 0 NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -14.08 -13.67 -19.16
CH | >10%0B |=-13 -27.07 -31.70 -16.85
High | 0~10%0B | =-5 -15.51 -15.81 -21.86
CH | >10%0B |=<-13 -26.42 -30.61 -20.85-
Result Compliance
Mode DFT-s-OFDM Module 0 NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) BPSK | QPSK |16QAM|64QAM| BPSK | QPSK [16QAM 64QAM BPSK | QPSK |16QAM 64QAM
Low | 0~10%0B | =-5 | -20.54 | -18.36 | -22.23 | -24.15 | -23.88 | -22.29 | -26.17 | -27.71 | -29.07 | -28.90 | -30.30 | -32.27
CH | >10%0B |=<-13 -25.69 | -21.64 | -27.78 | -32.03 | -29.27 | -25.08 | -30.86 | -33.61 | -32.58 | -31.58 | -33.04 | -36.24
High | 0~10%0B | =-5| -20.24 | -18.13 | -22.84 | -25.73 | -25.83 | -23.25 | -27.86 | -30.65 | -29.55 | -29.47 | -31.08 | -33.55
CH | >10%0B [=-13| -26.06 | -20.54 | -27.18 | -30.80 | -28.90 | -24.80 | -29.76 | -32.39 | -31.61 | -30.38 | -32.24 | -34.48
Result Compliance
Mode CP-OFDM Module 0 NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -22.62 -26.62 -31.90
CH | >10%0B |=-13 -25.66 -28.86 -34.27
High | 0~10%0B | <-5 -23.04 -26.72 -31.76
CH | >10%08B |<-13 -26.13 -28.72 -33.38
Result Compliance
TEL : 0800-800005 Page Number : A7 - 10 of 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260 / 50MHz / BPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 4095 dBm  Offset 49,70 JB Miode Auto Sweep

6L

Count 100/100

Ref Level 40,98 dBm  Oftset 49.70 B Mode Auto Sweep 6L
Count 100/100

1 Spurious Emissions 1 Aug

+ .
Line _SPUR|OUS_LINE_A85_od2
304 o
20 t
10 dBnr
0 0 dis
! |
SPURIOUS_LINE_ABS. 002 SPURIOUS_LINE_ABS 002 -
20 ﬂ‘ 20 i
il | L
-30 30 dBa T T
5| ] L. I — Lol
L
o 0T
-50 50,
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Sum: 2 Result Summar
36,500 6Hz 36.995 GHz 1,000 MHz 36.994 88 GHz 2335 dBm -10.35 dB 36,500 GHz 36,995 GHz 1,000 MHz 36.507 54 GHz 36.46 dBm -23.06 4B
36.995 GHz 37.000 GHz 1.000 MHz 3699994 GHz 818d8m 31848 6995 GHz 37.000 GHz 1,000 Mz 36.99714 GHz 37.59 dBm -32.59dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00230 GHz 22.81d8m -77.19.dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99714 GHz 21.60 dBm -78.40 dB
40,000 GHe 40,005 GHe 1.000 Mz 40,004 20 GHz -34.94 dBm -29.94 dB 40,000 GHz 0,005 GHz 1000 MHz 20.00003 GHz 1067 dBm 5.67dB
40.005 GHz 40.500 GHz 1.000 MHz A0.43479 GHz -34.81 dBm -21.81dB 40.005 GHz 40.500 GHz 1.000 MHz 40.00512 GHz 2237 dBm 937 d8B
N feacy D S
03:51:37 15.01.2022 21:03:05 16.01.2022

NR Band n260

/ 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 4095 dBm  Offset 49,70 B Miode Auto Sweep

6L

Count 100/

Ref Level 40,98 dBm  Oftset 49.70 B Mode Auto Sweep

20 i
| 10 dBnr
0 dBrr T 0 dbr
|
-20 dBimr i 20 i
|
-30 dBim : 30 dBm I f L
Iy yi J | | u_l 1 s ) [ Lol
~a0 oo 40 d
50 dBmr 50,
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36.500 GHz 36.995 GHz 1000 MHz 36.99488 GHz 1093 dB 36.500 GHz 36.905 GHz 1.000 MHz 36.50977 GHz -36.45 dBm -23.45dB
36995 GHz 37.000 GHz 1.000 MHz 3699997 GHz 2.95 dB 6995 GHz 37.000 GHz 1,000 Miz 36.99924 GHz 37.45 dBm -32.45dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00267 GHz -76.89 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99723 GHz 2214 dBm -77.86 B
40000 GHz 40005 GHz 1.000 MHz 40.00142 GHz 29,78 dB 40,000 GHz 40,005 GHz 1,000 MHz 40.00012 GHz 10.42 dBm 542 di
40.005 GHz 40500 GHz 1.000 MHz A0.49344 GHz -21.76 dB 40.005 GHz 40.500 GHz 1.000 MHz 40.00512 GHz -22.00 dBm -9.00 4B
e o seay DR S 2
03:54:37 15.01.2022 21:08:38 16.01.2022
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260 / 50MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 40,98 dBm  Oftset 49.70 B Mode Auto Sweep 6L
Count 100/100

1 Spurious Emissions 1 Aug

- ’
SPUR|OUS_LINE_ABS_02

Ref Level 4098 B Offset 49,70 dB Miode Auto Sweep £
Count 100/100

304
20

10 dfim:
0 0.dér

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 I

=20 .‘ -20 ‘
|

-:ﬁ?B'rr-L"""""‘"‘L “_“_JI' T -j-:.:.:: [ | - . L _UIL| i

-50 50,
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Sum: 2 Result Summar
36,500 GHz 36.995 GHz 1.000 MHz 36.99463 GHz -25.27 dBm -12.27 dB 36.500 GHz 36.995 GHz 1.000 MHz 36.50829 GHz -36.16 dBm -23.16dB
36.995 GHz 37.000 GHz 1.000 MHz 36.99994 GHz dBm 42848 6995 GHz 37.000 GHz 1,000 Mz 36.99825 GHz -37.39 dBm 323948
37.000 GHz 40.000 GHz 1.000 MHz 37.00239 GHz d8m -78.47 dB 37.000 GHz 40.000 GHz 1.000 MHz 39,997 23 GHz 20.03 dBm -79.97 dB
40,000 GHe 40.005 GHz 1.000 Mz 40,00039 GHz -34.84 dBm -29.84 dB 40,000 GHz 0,005 GHz 1000 MHz 3000004 GHz 12.98 dBm 798dB
40.005 GHz 40500 GHz 1.000 MHz 4049270 GHz -34.81 dBm -21.81dB 40.005 GHz 40.500 GHz 1.000 MHz 40.00512 GHz -23.34 dBm -10.34 dB
oty 0 O —
03:54:02 15.01.2022 21:04:55 16.01.2022

NR Band n260 / 50MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 4096 dBm  Offset 4,70 B Mode Auto Sweep saL Ref Level 40,98 dBm  Oftset 49.70 B Mode Auto Sweep

Count 100/

20 |
| 10 dBnr
0 dBrmr- 1 T T 0 dis
|
20 dBnv J‘ 20 ‘
-30 dBmr T 30 dBa T T
| ¥ [I | - L ) __JJL R
~a0 ann 40 diir
50 dBmr T 50,
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 GHz 1,000 MHz 36.994 88 GHz -25.75 dBm -12.75 dB 36,500 GHz 36,995 GHz 1,000 MHz 36.504 82 GHz -36.32 dBm -23.32dB
36995 GHz 37.000 GHz 1.000 MHz 36.99956 GHz -11.92d8m 69248 6995 GHz 37.000 GHz 1,000 Mz 36.99915 GHz -37.44 dBm 323448
37.000 GHz 40.000 GHz 1.000 MHz 37.00267 GHz 20.07d8m -79.53 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99705 GHz 18.29 dBm -81.71d8
40000 GHz 40005 GHz 1.000 MHz 40.00249 GHz -3493dBm -29.93 dB 30.000 GHz 30.005 GHz 1,000 MHz 30,000 00 GHz 1433 dBm 83348
40.005 Gz 40,500 GHz 1.000 MHz A0.49369 GHz -34.75 dBm -21.75dB 40.005 GHz 40.500 GHz 1.000 MHz 40.00512 GHz -25.36 dBm -12.36 dB
fen e
03:53:29 15.01.2022 21:04:17 16.01.2022

TEL : 0800-800005 Page Number 1 A7 -120f 38
FAX: 886-3-327-0855
E-mail : Alex@sporton.com.tw


mailto:Alex@sporton.com.tw

ssamonias. FCC RADIO TEST REPORT Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260 / 100MHz / BPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Reflevel 4040dDm Offset 457008 Mode AutoSweep sou Ref Level 49.40 dBm  Offset 49.70 68 Made Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chexl PR u )
Line _SPUR|OUS_LINE_ABS 002 s Line _SPUR|OUS_LINE_a85_od2
40
30
20
10
0 0 dby
SPURIOUS_HNE &85 00 SPURIOUS HME AR 00
20 diim } . 20 i
+ 1 | | il
e . : e — e e
-40 40 diBs
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 6Hz 36,990 GHz 1.000 MHz 36.98988 GHz -29.20 dBm -16.20 dB 36,500 GHz 36,990 GHz 1,000 MHz 36.50151 GHz -33.88 dBm -20.88 4B
36.990 GHz 37.000 GHz 1.000 MHz 3699993 GHz 938d8m -483dB 6990 GHz 37.000 6Hz 1,000 Miz 36.99024 GHz -34.92 dBm -29.92dB
37.000 GHz 40.000 GHz 1.000 MHy 37.00286 GHz 23.06dBm -76.94 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.996 48 GHz 21.71 dBm -18.29dB
40,000 GHe 40.010 GHz 1.000 Mz 40,00030 GHz -33.27dBm -28.27 dB 40,000 GHz 20010 GHz 1000 ks 3000000 GHz 177 dBm 672dB
40,010 GHz 40,500 GHz 1,000 MHz 40.492 29 GHz -33.31 dBm -2031 dB 10.010 BHz 40500 GHz 1000 MHz 4001012 GHz .27.70 dBm 1470 dB
oty 0 e T
04:08:31 15.01.2022 21:17:27 16.01.2022
Reflevel 9040 dBm  Ofiset 497038 Mode Auto Sweep saL Ref Level 49.40dBm  Offset 4970 dB Mode Auto Sweep

Caunt 100/100

q
lous_LNE_ABS_0g2 SPUR|OUS_LINE_ABS_0d2
40 —
30
20 dBm
10
0 0 B
SPURIOUS_LINE_ABS| 002 1 1 SPURIOUS HME AR 00
e i“ 20 :
30 i | ‘ I ‘ 30 dBr 1 | fl
R N I sl e e N Lo i ol ekl
-40 dBmv T 40 diBs
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36.500 GHz 36,990 GHz 1000 MHz 36.98988 GHz -28.60 dBm -15.60 dB 36.500 GHz 36.900 GHz 1.000 MHz 36.50551 GHz -33.95 dBm -20.95 dB
36990 GHz 37.000 GHz 1.000 MHz 3699995 GHz 913d8m A413dB 6990 GHz 37.000 6Hz 1,000 Miz 36.99266 GHz -35.06 dBm -30.06 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.003 05 GHz 23.58dBm -76.42 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99648 GHz 21.91 dBm -78.09.dB
40000 GHz 40,010 GHz 1.000 MHz 4000459 GHz -33.24dBm -28.24 dB 30.000 GHz 20.010 GHz 1,000 MHz 30.00004 GHz -12.73dBm 173dB
40.010 GHz 40,500 GHz 1.000 MHz A0.45486 GHz -33.37 dBm -2037d8 40.010 GHz 40.500 GHz 1.000 MHz 4001012 GHz -27.74 dBm -14.74. dB
[ feacy D S R
04:11:01 15.01.2022 21:19:58 16.01.2022
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an FCC RADIO TEST REPORT Report No. : FG1D1645K

DET-s-OFDM Module 0

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

e Cer e T . sou Ref Level 49.40dBm  Offset 4970 d8 Mode Auto Sweep seL
Caunt 100/100 Count 100/100
1 Spurious Emissions
Limit Checl PR - )
Line _SPUR|OUS_LINE_ABS 002 s Line _SPUR|OUS_LINE_a85_od2
40
30
20
10
0 0 dby
SPURIOUS_HNE &85, 00 SPURIOUS HME AR 00
20 dBrmr J T -20. ‘
|
30 dB 1 J_ T 30 db + r
1 Lo | gt o e L
-40 40 diBs
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 GHz 36990 GHz 1000 MHz 36.98963 GHz -17.04 dB 36.500 GHz 36.900 GHz 1.000 MHz 36.53685 GHz -33.90 dBm -20.90 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99996 GHz 44 d& 6990 GHz 37.000 6Hz 1,000 Miz 36.99188 GHz -35.08 dBm -30.08 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00285 GHz -78.67 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99648 GHz 19.92 dBm -80.08dB.
40,000 GHz 40,010 GHz 1,000 MHz 40,009 76 GHz -3320dBm -28.20 dB 40,000 GHz 20010 GHz 1000 ks 2000008 GHz 1378 dBm B78dB
40.010 GHz 40.500 GHz 1.000 MHz A0.47514 GHz -33.33dBm -2033dB 40.010 GHz 40.500 GHz 1.000 MHz 4001037 GHz -29.20 dBm -16.20 dB
e DR A e .
04:10:2% 15.01.2022 21:19:25 16.01.2022
RefLevel 4040 dBm  Offset 49,70 dB Wode Auto Sweep saL Ref Level 49.40 dBm  Offset 49,70 a8 Mode Auto Sweep

Caunt 100/100

lous une_sgs_od2
40
30
20 dBm
10
[ 0 dBs
SPURIOUS_LINE ABS 002 1 1 SPURIOUS HME AR 00
=20 J -20.
30 1 ‘ - | 30 dés 1
I Y PR I I T ] e/ .
-40 dBmv T 40 diBs
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36,990 GHz 1.000 Mz 36.98963 GHz -31.42dBm -18.42 dB 36,500 GHz 36,990 GHz 1,000 MHz 36.53930 GHz -33.92 dBm -20.92 4B
36.990 GHz 37.000 GHz 1.000 MHz 36.99958 GHz -12.60d8m -7.60 dB 6990 GHz 37.000 6Hz 1,000 Mz 36.99092 GHz -34.94 dBm -29.94 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00323 GHz 20.08d8m -79.92 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99658 GHz 18.39 dBm -81.61d8
40000 GHz 40,010 GHz 1.000 MHz 4000317 GHz -33.16dBm -28.16 dB 30.000 GHz 20.010 GHz 1,000 MHz 30.00011 GHz -15.67 dBm -10.67dB
40.010 GHz 40,500 GHz 1.000 MHz A0.47759 GHz -33.43 dBm -2043dB 40.010 GHz 40.500 GHz 1.000 MHz 4001110 GHz -30.56 dBm -17.56 dB
N =
04:08:55 15.01.2022 21:18:48 16.01.2022
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